ACCESSORIES & KITS

MV Agusta moto STRADALE 2015 STRADALE 800  STRADALE 800 STRADALE 800 ACCESSORIES & KITS
 
(1)  8000C1493

KIT BAULETTO STRADALE
 
(2)  8000B9730

MANIGLIONE
 
(3)  8M00B2688

VITE TCEIF M6X1-L55
 
(4)  8A00B8511

PARATIA SOTTOSELLA
 
(5)  8000B9726

KIT TRALICCIO SUPP. BAULETTO
 
(6)  8000B9724

CAVALLOTTO SUP.
 
(7)  8000B9723

CAVALLOTTO INF.
 
(8)  8A00B2688

SCREW, TCEIF M6X14
 
(9)  8000B9722

DISTANZIALE PER CAVALLOTTO
 
(10)  8000B2712

NUT, M8X1,25X8,5 CH12
 
(11)  8000B2710

NUT, M6X1 CH10 E7 PARLOCK
 
(12)  8000B2799

WASHER, SPACER, D8XD6,2XL8,5
 
(13)  8E00B2688

SCREW, TCEIF M6X22 RP
 
(14)  8000B2710

NUT, M6X1 CH10 E7 PARLOCK
 
(15)  8000B9714

CLOSING CAP
 
(16)  8000B9729

TOP CASE
 
(17)  8000B9727

REAR CASE LOCK
 
(18)  8000C1495

KIT MANOPOLE RISCALDATE STRADALE
 
(19)  8000B9492

8D00B9492
COMANDO GAS D.B.W.
 
(20)  8000B9495

MANOPOLA SX RISCALDATA
 
(21)  8000C1321

SUPP. ELASTICO PER CENTRALINA MANOPOLE R
 
(22)  8000B9618

CENTRALINA PER MANOPOLE RISCALDATE
 
(23)  8000B9979

SUPPORTO CENTRALINA MANOPOLE RISCALDATE
 
(24)  8G00B2688

SCREW, TCEIF M6X30
 
(25)  8000C2488

BASETTA ADESIVA RITEGNO FASCETTA
 
(26)  800053724

BELT, RUBBER, SHORT
 
(27)  800056783

CLAMP, PLASTIC, L142
 
(28)  800092661

CLAMP 2.4X92
 
(29)  8000C2442

STRADALE BAGS Part information
 
(30)  8000B9274

LUGGAGE CARRIER Part information
 
(31)  8000B9376

RIGHT FLANGE FOR MICROSWITCH Part information
 
(32)  8000B9375

LEFT FLANGE FOR MICROSWITCH Part information
 
(33)  8A00B2778

SCREW, PH-AB 3,9X13 Part information
 
(34)  8000B9294

LOWER BRACKET RIGHT BAG Part information
 
(35)  8000B9293

LOWER SUPPORT BRACKET FOR LEFT BAG Part information
 
(36)  8000B9295

 
(36)  8000B9295

 
(37)  8C00B2688

SCREW, TCEIF M6X18 RT Part information
 
(37)  8C00B2688

SCREW, TCEIF M6X18 RT Part information
 
(38)  8000C0508

BAGS LOCK WITH KEYS Part information
 
(39)  8000B9922

CENTERING RETURN SPRING Part information
 
(40)  8000B9923

LOCK RETURN SPRING Part information
 
(41)  8000B9368

SIDE BAGS WIRING Part information
(41)  8000B9368

SIDE BAGS WIRING Part information
 
(42)  8B00B2777

SCREW PH-AB 2,9X13 Part information
(42)  8B00B2777

SCREW PH-AB 2,9X13 Part information
 
(43)  8000C2440

BORSA DX COMPLETA Part information
 
(44)  800066449

(44)  800066449

 
(45)  8000B9290

RIGHT REAR LIGHT Part information
 
(46)  62ND15548

WASHER, D15X5,2XE1 Part information
(46)  62ND15548

WASHER, D15X5,2XE1 Part information
 
(47)  8A00B5919

SCREW M5 L12 Part information
(47)  8A00B5919

SCREW M5 L12 Part information
 
(48)  80A0A3886

(48)  80A0A3886

 
(49)  8B00B5919

SCREW M5 L20 Part information
(49)  8B00B5919

SCREW M5 L20 Part information
(49)  8B00B5919

SCREW M5 L20 Part information
(49)  8B00B5919

SCREW M5 L20 Part information
 
(50)  8000B9367

CABLAGGIO AUSILIARIO BORSA Part information
(50)  8000B9367

CABLAGGIO AUSILIARIO BORSA Part information
 
(51)  8000B9400

RIGHT COVER Part information
 
(52)  8000B9402

DECAL "MV AGUSTA TURISMO LEGGERO" PER MO Part information
(52)  8000B9402

DECAL "MV AGUSTA TURISMO LEGGERO" PER MO Part information
 
(53)  8000B5203

WASHER, THERMIC COVER, LOCK Part information
(53)  8000B5203

WASHER, THERMIC COVER, LOCK Part information
 
(54)  800090427

CLAMP, FAIRING Part information
(54)  800090427

CLAMP, FAIRING Part information
 
(55)  800089751

WASHER, PL STICA 12,5X6X0,5 POLIETILENO Part information
(55)  800089751

WASHER, PL STICA 12,5X6X0,5 POLIETILENO Part information
 
(56)  8000B9882

(56)  8000B9882

 
(57)  8000C2441

BORSA SX COMPLETA Part information
 
(58)  8000B9289

LEFT REAR LIGHT Part information
 
(59)  8000B9399

 
(60)  8000C1032

RH RAIN COVER Part information
 
(61)  8000C1031

LH RAIN COVER Part information
 #      Part number Information Description Unit Price Incl. Tax Qty       
(1)   
KIT BAULETTO STRADALE
(2)   
MANIGLIONE
(3)   
VITE TCEIF M6X1-L55
(4)   
PARATIA SOTTOSELLA
(5)   
KIT TRALICCIO SUPP. BAULETTO
(6)   
CAVALLOTTO SUP.
(7)   
CAVALLOTTO INF.
(8)   
SCREW, TCEIF M6X14
(9)   
DISTANZIALE PER CAVALLOTTO
(10)   
NUT, M8X1,25X8,5 CH12
(11)   
NUT, M6X1 CH10 E7 PARLOCK
(12)   
WASHER, SPACER, D8XD6,2XL8,5
(13)   
SCREW, TCEIF M6X22 RP
(14)   
NUT, M6X1 CH10 E7 PARLOCK
(15)   
CLOSING CAP
(16)   
TOP CASE
(17)   
REAR CASE LOCK
(18)   
KIT MANOPOLE RISCALDATE STRADALE
(19)   
8000B9492
8D00B9492
COMANDO GAS D.B.W.
(20)   
MANOPOLA SX RISCALDATA
(21)   
SUPP. ELASTICO PER CENTRALINA MANOPOLE R
(22)   
CENTRALINA PER MANOPOLE RISCALDATE
(23)   
SUPPORTO CENTRALINA MANOPOLE RISCALDATE
(24)   
SCREW, TCEIF M6X30
(25)   
BASETTA ADESIVA RITEGNO FASCETTA
(26)   
BELT, RUBBER, SHORT
(27)   
CLAMP, PLASTIC, L142
(28)   
CLAMP 2.4X92
(29)   
STRADALE BAGS
(30)   
LUGGAGE CARRIER
(31)   
RIGHT FLANGE FOR MICROSWITCH
(32)   
LEFT FLANGE FOR MICROSWITCH
(33)   
SCREW, PH-AB 3,9X13
(34)   
LOWER BRACKET RIGHT BAG
(35)   
LOWER SUPPORT BRACKET FOR LEFT BAG
(36)   
GROMMET
(37)   
SCREW, TCEIF M6X18 RT
(38)   
BAGS LOCK WITH KEYS
(39)   
CENTERING RETURN SPRING
(40)   
LOCK RETURN SPRING
(41)   
SIDE BAGS WIRING
(42)   
SCREW PH-AB 2,9X13
(43)   
BORSA DX COMPLETA
(44)   
FAIRLEAD
(45)   
RIGHT REAR LIGHT
(46)   
WASHER, D15X5,2XE1
(47)   
SCREW M5 L12
(48)   
NUT, M5
(49)   
SCREW M5 L20
(50)   
CABLAGGIO AUSILIARIO BORSA
(51)   
RIGHT COVER
(52)   
DECAL "MV AGUSTA TURISMO LEGGERO" PER MO
(53)   
WASHER, THERMIC COVER, LOCK
(54)   
CLAMP, FAIRING
(55)   
WASHER, PL STICA 12,5X6X0,5 POLIETILENO
(56)   
PIN
(57)   
BORSA SX COMPLETA
(58)   
LEFT REAR LIGHT
(59)   
LEFT COVER
(60)   
RH RAIN COVER
(61)   
LH RAIN COVER
Here are all the parts relating to the ACCESSORIES & KITS of your 2015 STRADALE 800. These are all genuine parts to assure you the best possible repair which will last.

Do you have a question ?
Answer under 24 / 48H




Secure Payment


New Genuine Spare Parts


Worldwide Shipping


Expert Customer Service





 



We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies.